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RESULTS 

C. tsf 0.27 

~. deg 15.3 

TAN Ijl 0.27 
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SAMPLE DATA 

SAMPLE TYPE: UNOISTURBED 

OESCRIPTION: lEAN CLAY (Cl) 

ll= 47 PL= 19 

SPECIFIC GRAVITY= 2.67 

REMARKS: 

PI= 28.0 

WATER CONTENT. % 
..J DRY OENSITY. pc f 
~ SATURATION. % 
t::; VOID RATIO 
Z SIDE LENGTH. in 
H HEIGHT. in 

WATER CONTENT. % 
f- ORY DENSITY. pc f 
~ SATURATION. % 
f- VOIO RATIO 
f- DIAMETER. in 
<t HEIGHT. in 

NORMAL STRESS. tsf 

MAX. SHEAR. tsf 

STRAIN RATE. %/min. 

UL T. SHEAR. ts f 

29.0 
93.5· 
99.0 

0.782 
3.00 
0.50 

29.3 
93.7 

100.5 
0.779 
3.39 
0.50 

0.50 

0.42 

28.7 2,9.5 
94.093.2 
98.9 ·100.0 

0.774 0.789 
3.00 3.00 
0.50 0.50 

29.0 
94.1 

100.4 
0.771 
3.39 
0.50 

1. 00 

0.62 

29.2 
93.8 

100.3 
0.778 

3.39 
0.50 

3.00 

1.10 

0.005 0.005 0.005 

0.27 0.37 0.76 

CLIENT: US ARMY CORPS OF ENGINEERS 

GALVESTON OISTRICT 

PRO..)ECT: 8RAZOS AND COlORAOO RIVER 

SWOED-GL NO. 14686 

SAMPLE LOCATION: 87-209 

CTN-8. 24.0-26.0. SWD LA8 NO. 88/2571 

PRO,,). NO.: 14686 OATE: AUGUST 1988 

DIRECT SHEAR TEST 

CUHPS OF ENGIIEERS - SOlJlliWESTERN 

PLATE 18 
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